Installation Guidelines

Kioti

5000-32-1555-MAN

CAMSO

Track System for Sx$
vehicles

=

CAMSO

VERSION A



/A WARNING

Please read carefully each part of this document as well as the User Manual prior to
assembling, installing and using the Track System.

CAUTION: Longevity of Camso Track System components is directly linked to the way the
System is used. Sportive driving, rapid direction changes and repeated fast turns (especially on
power steering vehicles) are not advised. These driving styles increase the risk of derailing and
can cause premature wear and or major breakdowns on the Track System which will not be
covered under normal warranty.

Camso inc.
4162, rue Burrill - Local A
Shawinigan, QC G9N 0C3
CANADA

TECHNICAL SUPPORT
If your dealer or distributor is unable to solve a problem related to the System, you may contact the
Camso support team from Monday to Friday.

E-Mail: enduser.atv@camso.co
Internet: www.camso.co

Dealer or distributor phone:
Serial #:
Purchase date:

® and mc are trademarks of Camso inc.
All rights reserved. ©2019 Camso inc.
Printed in Canada.



PARTS LIST

CAUTION: Before beginning the installation, make sure that you have received all the components included in
the parts lists below.

ITEM PART # DESCRIPTION QTY
A 1004-32-0220 | FRONT BRACKET KIT 1
1 - ANTI-ROTATION FRONT BRACKET - LH 1
2 - ANTI-ROTATION FRONT BRACKET - RH 1
3 - FRONT BRACKET COVER 2
4 1033-10-0055 | HEXBOLT - HCS, M10-1.5X55, 8.8, ZP, DIN931| 4
5 1074-10-0001 [ NYLON NUT - FNN, M10-1.5, 8, ZP, DIN6926 4

ITEM PART # DESCRIPTION QTY

B 1005-32-0360 | REAR BRACKET KIT 1

1 - ANTI-ROTATION REAR BRACKET - LH 1

2 - ANTI-ROTATION REAR BRACKET - RH 1

3 1033-10-0150 [ HEXBOLT-HCS, M10-1.5X150, 8.8, ZP, DIN931| 2

4 1074-10-0001 [ NYLON NUT - FNN, M10-1.5, 8, ZP, DIN6926 2
ITEM PART # DESCRIPTION QTY

Cc 1003-77-3500 | STEERING LIMITER ASSY 1

1 1003-77-3515 | THREADED DISK 2

2 1003-77-3560 | CABLE ASSY 2

3 1033-10-0060 | HEX BOLT-HCS, M10-1.5X60, 8.8, ZP, DIN931 2

4 1033-10-2026 | BOLT - HCSW,M10-1.5X25,8.8,ZP,TL,DIN933 | 2

5 1050-00-0200 | STEP SPACER 2

6 1060-00-0004 | WASHER - W, 7/16X1.0X0.072, 8, ZP, USS 2

7 1071-10-0001 [ NYLON NUT - NN, M10-1.5, ZP, 8, DIN982 2
ITEM PART # DESCRIPTION QTY

D 1008-05-0702 | HUB SPACER, 1"- 156/4 & 156/5 -110/4 4
ITEM PART # DESCRIPTION QTY

E 1072-10-3001 | LUG NUT - FSNN, M10-1.25, 8.8, ZP, DIN6923| 20

ITEM PART # DESCRIPTION QTY

F 1178-10-X001 | LUG NUT - LN, M10-1.25X20, 8, ZP 16




1.

NFORMATION

For installation purposes, directional arrows have
been cut out of some components in the anchor
bracket kits. These arrows indicate the front of the
vehicle relative to the component. See Fig. 1

Fig. 1
2. ldentify the mounting position of each Track System

undercarriage unit; the position is indicated on a
small sticker affixed on the undercarriage frame.
See Fig. 2

PREPARATION

/A WARNING

Do not place any part of your body under the

vehicle wunless it is securely placed on
appropriate stands. Severe injuries could occur if
the vehicle collapses or moves. Do not use a
lifting device as a secure stand.

. Position the vehicle on a flat and level surface, shift
the transmission to neutral and turn off engine.

. Set each Track System unit near the position
indicated by the sticker affixed on the frame.

REAR TRACK SYSTEM INSTALLATION

1.

Using a lifting device, raise the rear of the vehicle
and install appropriate stands. Ensure that the
vehicle is immobilized and safe to work on.

Remove rear wheels. Make sure that wheel studs
and wheel hubs are free of dirt.

3. If needed, remove CV joint protectors.

Remove bolt, washers and spacer bushings from
rear stabilizing rod end and insert bolt in the rear
anchor bracket (B1-B2) as shown in Fig. 3

Fig. 3

CAUTION: Make sure that the bolt is inserted in the
right direction. See Fig. 4

Fig. 4




5. Remove bolt (1) that links lower suspension arm to 8. Insert the new M10x150mm bolt (B3) through
wheel knuckle. See Fig. 5 anchor bracket, suspension arm and wheel knuckle.
Secure assembly with the provided M10 nut (B4).

Torque nut to 50 Nem [37 Ib-ft]. See Fig. 8
—
(B4
Fig. 5 7 ) (a)
&)
6. Lift anchor bracket (B1-B2) up to lower suspension Fig. 8
arm and hook the C-shaped rear part of anchor
bracket on suspension arm as shown on Fig. 6 'C:i_AU;'ION: Take rubber protector (2) off of hub. See
ig.
Fig. 6

Fig. 9

7. Pivot front of bracket upward and align anchor
bracket bolt holes with suspension arm bolt holes.
See Fig. 7

9. Install wheel spacer (D) on rear wheel hub using the
provided lug nuts (E). See Fig. 10

CAUTION: Follow torque specification indicated by
vehicle manufacturer when tightening wheel nuts.

Fig. 7

Fig. 10




10.Secure the undercarriage to the rear wheel spacer
using the provided M10 lug nuts (F). See Fig. 11

CAUTION: Tighten lug nuts to 50 Nem [37 Ibft] of
torque.

Fig. 11

11.Attach stabilizing rod (2) to anchor bracket (1),
using long spacer bushing (3), short spacer bushing
(4), flat washer (5) and nut (6). Torque to 70 N°m
[52 Ib<ft]. See Fig. 12

CAUTION: Components must be assembled in the
order shown.

Fig. 12

12.Verify that spring assembly bolt (7) is tightened to
the recommended torque specification: 75 Nem [55
Ibft]. Refer to Fig. 13

Fig. 13

13.Inspect the rear track systems and ensure that all
mounting bolts were correctly tightened during
installation. Lower the vehicle on the ground and
proceed to install the front track systems.




FRONT TRACK SYSTEM
INSTALLATION

1.

Using a lifting device, raise the front of the vehicle
and install appropriate stands. Ensure that the
vehicle is immobilized and safe to work on.

Remove front wheels. Make sure that wheel studs
and wheel hubs are free of dirt.

3. If applicable, remove CV joint protectors.

Remove bolt, washer and bushings from front
stabilizing rod end and insert bolt in front anchor
bracket (A1-A2) as shown in Fig. 14

NOTE: It is not possible to insert this bolt once the

bracket is attached to the suspension arm.

Fig. 14

CAUTION: Be sure that bolt is inserted in the right
direction. See Fig. 15

Fig. 15

5. Position bottom part of anchor bracket (A1-A2)

assembly under front lower suspension arm, as
shown in the figure below. Position bracket cover
(A3) over suspension arm and align holes in cover
and bottom part. Insert the M10x55mm bolts (A4)
from the bottom and secure the two parts together
with the nuts (A5) provided. Tighten assembly to 50
Nem [37 Ibeft] of torque. Refer to Fig. 16




CAUTION: Take rubber protector (1) off hub. Fig. 17

7 WAs\v
Fig. 17

6. Install wheel spacer (D) on front wheel hub using
the provided lug nuts (E). See Fig. 18

CAUTION: Follow torque specification indicated by
vehicle manufacturer when tightening wheel nuts.

Fig. 18

7. Secure the undercarriage to the front wheel spacer
using the provided M10 lug nuts (F). See Fig. 19

CAUTION: Tighten lug nuts to 50 Nem [37 Ibft] of
torque.

8. Attach the stabilizing rod (2) to the anchor bracket
(1), using the two spacer bushings (3), flat washer
(4) and nut (5). Torque to 70 Nem [52 Ib-ft]. Refer to
Fig. 20

CAUTION: Components must be assembled in the
order shown.

Fig. 20

9. Verify that spring assembly bolt (6) is tightened to
the recommended torque specification: 75 Nem [55
Ib+ft]. Refer to Fig. 21




STEERING LIMITER INSTALLATION

10.Assemble steering limiter cables (C2), aluminum
disks (C1) and step spacers (C5) together as
shown on Fig. 22

Fig. 22

IMPORTANT

11.Apply grease evenly all around step spacer bushing
(C5) and in hole of aluminum disk (C1) when
assembling these parts together. See Fig. 23

Fig. 23

12.Pass bolt (C3) through large hole made in the cover
and insert it in the hole in the center of the anchor
bracket. Slide steering limiter cable assembly up
over bolt (C3) and use washer (C6) and nut (C7) to
secure assembly to anchor bracket. Tighten nut to
50 Nem [37 Ib+ft]. Refer to Fig. 24

NOTE: Make sure arrow on top of aluminum disk
points towards front of vehicle.

i,

Fig. 24

STEERING LIMITER ADJUSTMENT

WARNING: Before going to the next steps,
make sure that stabilizing arms are correctly
installed, and that the angle of attack and
alignment are correct. Refer to the User
Manual supplied at purchase.

13.Turn the vehicle’s steering wheel to its maximum
point of travel on the left. While maintaining
pressure on the steering wheel, turn threaded rod to
adjust length of cable so that the cable end hole (1)
is located 13 to 19 mm [z to % in.] short of the
mounting hole on the support plate (2). See Fig. 25

\\\\\\\\\

A

c— 1%-3%" |
j (13-1




14.Reverse steering wheel a little to be able to bolt
support plate and cable together. Tighten provided
bolt (C4) to 35 Nem [24 Ib-ft]. See Fig. 26. Repeat
steps on right side.

Fig. 26

FINAL INSTALLATION

1. Verify the suspension settings. If the shock
absorbers are adjustable, they should be adjusted
to the stiffest setting to allow for maximum
clearance between the System and the vehicle’s
fenders.

2. Verify for possible contact between the
undercarriage and the lower fender. If there is
contact, the fender should be modified (cut) to avoid
damage to the vehicle’s components and
premature wear on rubber track.

3. Lower the vehicle to the ground.

ADJUSTMENTS

CAUTION: The Track System is designed to
provide the best traction performance and
floatability. Adjustments such as alignment, track
tension, and angle of attack are necessary for
optimal System performance. For more
information on these adjustments, refer to the
document entitled ADJUSTMENTS or to the USER
MANUAL provided with the installation kit specific
to the vehicle.

10



ol

"3[NJIYIA Np uone|eIsulp
s|qwiasus,|  99Ae  SIUINO}  ¥YNIIVSITILN.T

3a 73NNV d1 Nno SIHYTOIYH Iuswndop
9] JIOA ‘sjuswdlsnfe s9d uns sjuawoaublosual

ap snid inod ‘sojewndo soouewaopad
s9| Jiudlqo Jnod sallessadgu juos anbepep
a|bue,p }9 s9||lUBYD Sap uoisud} ap ‘Juswaubijep
syuawa)snfe sa7 -9yjIgeno)} ap }@ uonoes} ap
SauwLId) ud sdduewopad sasnajjidw s3] J1uyo anod
n3uod 9}9 e uonoes} ap awjsAs a7 : NOILNILLY

SIN3N3LSNIrv

'|oS Ne 8|NJIYDA 8] J8ssieqy ‘¢

's9||luayo sap aalnjews.d
ainsn 9no} 1@ 9NJIYsA np sajuesodwod xne
sebewwop sap J8}IAg Jnod a)ie | (Jadnooap) Jaiipow
‘oBJUOD B A |I.S "8Jnaudul djle,| 1@ uonoel) ap
awa)sAs 9| anua 9|qissod 10ejuod un e A |I.s JayLIdA ‘¢

"9|N2IYaA Np sa|ie
S| 10 SoWv)sAs s9| aJjua Juswabebap ap wnwixew
un aimawlad op uye awus) snid 8] neaAlu ne
sg|baJ 119 JuaAlop S| ‘sa|ge|baJ Juos sinassiowe
s9| Is ‘uoisuadsns e| op juswaisnle| JBYLBA L

NOILVTTVLSNI.T 43SITTVNIA

STAME!

"JI0Jp 9100 Np 8210J8Xd aWdW 9| Janyoay]
"9z 'Bi4 €| JoA “[ideq| $Z] WeN GE dp 9|dnod un e
Jaslag "1uinoy (o) uojnog 8 juesiin us Joddns ap
anbe|d e| e ax1 a9 assind a|qed 8] anb 82 e nbsn[
8JIBJJUOD SUSS 9] SUBP JUBJOA 3] Juawalaby| Jaulno] "{|



s

1-€1) f
V%% 0 |

Gz "Bi4 e| 410/ *(2) uonexy ap poddns
np 9HWalIx9,| 8p 8J)usd ne (1) 8|qed Np SHWIRAXP|
ap a4juad np [od v - Z4] WW G- Sp douelSIp aun
Jusyqo,p uye (u1nanbuoj e| Jaysnle unod juessingp
No JUBSSIA UB) 9|qed 9] Jajsnle ‘Jue|oA 8 uns uoissald
aun jueusluUlBW UJ °9SIN0D BS 8P wWnuixew
ne ‘eyoneb e| SI9A 9|NJIYSA NP JUBJOA 9| Jauinol ‘gl

"jeyoe,| ap SIo| IUINo} Jnajesijin,| ap januep
9] JIoA "s9)9|dwiod 8139 JudAlop judwaubije,]
op 319 onbepye,p ojbue,| op sjusawalsnle
S9| )9 SI||BJSUl JUBWIDYIAIIOD 3} JUBAIOP
sinajesijiqe}s seuq s3] ‘sdjueAins sade)d
xne Jassed ap jueAy ININISSILIIAVY

INJFWNILSNFY - 3LINANOD 3A SHUNILINIT

vz b4

"8INOIYOA NP JUBAR,| SJoA Jdjulod

Jiop wniujuwinfe us anbsip o] ins ayogy e7 . JLON
vz 614 “[ideq 2] weN

0G op 9|dnood un e nolJog | Ja.1ag *aoe|d us d)INPUod

ap Jnajuwi| 8] Jaxy Jnod (29) noJog,| 18 (99) a||opuo.

el Josinn ‘(€D) uonog ne a}jnNpuod ap Jnajwli|

np wniuiwne us anbsip 8| Jauuonisod 18 1BANOD

np a4us0 ne noJy 9| Jed (g9) uonoq 9| Jessed 'zl

¢z 614

£z "614 ey J10A *(19) wniuiwnie
us anbsip np juswabo| 8] suep }8@ Jnadedsa
anbeq e| ap 9oUBJ9JUODIID B| 3JN0} JNS BwWJoyun
assielb ap ayonod aun Janbiddy "segssielb a.9
juaniop (D) sineoedss senbeq ss| ‘abe|quiasse,| ' L)

INVLIOdINI

zz bi4

Zz 'Bi4 el e anuow anb |9y (§9) sinaoedss
sonbeq s9| 1@ (L9) wnuwne ua sanbsip s (z9)
9)INPUOD 9P SJINS}IWI| SOp S8|ged S| JO|quIBsSY 0l

NOILVTIVLSNI
- 31INANOD 3Ad SHN3LINIT



Lz "B14 [ideq] GG] WeN G/ : 9puBWWODaI 8]dNOD

ne a11as 1s9 (9) Wossal np uoinoq 9| anb JsudA ‘6

0z 'bi4

‘anbipui aipio,| suep
s9291d S9| J9|qWIaSSe,p SNOA-ZaINSSY : NOILNILLY

0z ‘B4 e JioA "[id.q|
2G] weN 0/ @p 91dnoo un e Jauag *(g) uenbojqolne
nosog,| ap 1@ (§) 9jepuos e] ap ‘(g) sinaosedse
Xnap sap apie| e (}) uoisuadsns ap abeioue,| Ins

9|leIsul efop uojnog ne () najesijige)s seuq 9| Jaxid ‘g

61 b4

"[1deq) 2g] weN 0G @p
9]dno2 un e anoJ ap SN0JIY $I| JaI3S : NOILNILLY

61 "614 e| Jlop
'siuinoy (4) QLN ©noJ ap SNoIdd S| JBsIiiN “JUBAB
anoJ ap Jnaoedsa | B uoljoel} 9p BWL)SAS 9| Jaxid /

gl "bi4

"a|N21YyaA np juesuqe} 9| Jed anbipul abeuias ap
8]dnoo ne anoJ ap SN0J29 S| 12498 : NOILNILLY

g1 "B14 e] JIoA 'siuinoy (3) enoJd ap snoJod sap aple,|
e JueAe nakow ne (g) enoJ ap Inaoedsa un Jg|eIsu| ‘9

L1 bi4

SND
)

> X
’[&‘6 T e

L} "B14 e| s1oA (1) nakow np
anoydsjnoed ud unajoajoud 9] 121139y : NOILNILLY



91 ‘Bi4

9l "Bi4 e| 4o/ [id-q| /€]
weN 0G @p 8/dnoo un e abejquiasse,| Ja118S "SIUINO}
(g¥) snouoo s o9aAe saied xnap S9| Jo|quiasse
10 abeuoue,| ap snossap 9| Jed (pY) WWGSXOLN
SuUo|NOg S8 Jalgsu| "ainaugjul aiued e 8p Xnad
oane juaubles alnsugdns aiued e| ap snoJ} s9|
anb a2 e uode} ap uoisuadsns ap seiq Np snssap
—ne (gy) ainauadns aied e| JBUUOIISOH “INBLBJUI
uoisuadsns ap seiq 9| sSnos (gy-Ly) uonejol

—nue abeioue,| op ainsuul aued e| Jouuonisod G

GlL Bi4

G| B4 e| JI0A "sudas uoq 9| suep

uojnoq 9| JoJ9SUlpP SNOA-ZaINSSY :

NOILN3LLV

AE

"8NoIysA Np uoisuadsns ap seiq ne gxiy abeloue,|

SI0) aun uoinoq 99 Jaigsulp sjqissodw s || : FION

¥1 ‘614 (2v-1V) Jueae uoisuadsns ap sabeioue sap
unoeyd ap SUWBIIXS,| B UOINOG UN JBIFSU| “JUBAB
SawglsAs sap sinajesi|ige}s seiq Sap so|njod Sap

sinaoedse s8] Jo So||9puos S8| ‘SUOINOQ S8 JeAsjug

"811ESSB09U

IS ‘enbiguoowoy juiof ap sinsjosjold so| Jainey -

"9)o|es op sjdwaxa JuUos anoJ ap Xnakow so| 19

suolnob sa| anb Jainsse,S ‘JueAe senos sa| JeAsjug -

"91IN29s ud Jaj|ieAely A Jnad uo,nb
1@ 9jIqowwl usalq 1S 9NJIYdA 8| anb Jainsse,s
'9]JaINS 9p SO|eD Sap J9|ejsul 1@ SNJIYSA np
ueAe,| Jaas|nos ‘abeas| ap yiisodsip un,p usAow ny

b

NOILVTIVLSNI - LNVAV S3ANILSAS



“JUBAR UOI}OB.] 8p SalWIsAS
sep uonejelsul| e Jepadoid 1@ |0S Ne 9|NdIYsA 9|
alNsSU8 Jessieqy ‘uone||eIsul| ap SJO| JUSWa)08.I00
SolI8S 919 U0 Suo|nogq S8| Snol anb Jainsses

1@ aJouie uonoels) op sawslsAs ss| Jepoadsu|'gl

g1 B4

¢1 B4 "[ideq] GG] WeN G/ : 9puBWWOD3I 8]dNoD

ne glies 1se () 1ossal np uojnog 8| anb JsllIOA'Z]

A E|

‘anbipui aipio,| suep
s99291d S9| JO|qUIdSSE,p SNOA-ZaINSSY : NOILNILLY

Z1 "Bi4 e JioA "[1d-q| 2G] WeN 0/ 8p 8]dnoo un
e Jauag *(9) uenbojgolne noiog,| ap 18 (G) aj|epuol
e| ap ‘() Unoo unaoedss,| ap ‘(g) Buo| unaoedss,|
ap opie| e (L) uoisuadsns op abeioue,| JIns
9l[ejsul elop uojnoq ne (g) inajesljiqe)s seuq o] Jaxi4"L|

‘[1deq] 2€] weN 05 op
9|dno9d un e anoJ ap SN0J29 SJ 184188 : NOILNILLY

L1 "Bi4 el oA
'siuinoy (4) 0L @NnoJ ap snoJod S| Jasl|iin "dJdlIe
anoJ ap Jnadedss,| B uonoel) ap awalsAs 9 Jaxi4 0l



oL ‘Bi4

*3|N2IY9dA np juesuqe} 3| Jed anbipul abeias ap
8|dnoo ne anol ap SN0J29 S| 194498 : NOILNILLY

0L "Bi4 el oA
"siuInoy (3) enoJ ap SN0JOY SJ| JUESIIIN US BJIdllIe
anoJ ap naAow ne (Q) anoJ ap Jnadedss un Jg|ejsu| ‘6

6 'bi4

6 ‘B14 e] J10A *(Z) nakow np
onoyosjnoes ud anajoajoad 9| 434139y : NOILNILLY

g 614

()
(&)

a)
<)

g8 b1 e[ JIoA [1d.q
Lg] WweN QG °p e|dnoo un B noJog,| Jalleg ‘'luinol
(Vﬂ) 0L NhoJdo3,| d8AE UOINOQ 9| JBXIH4 "8noJ ap
nalow 9| 1° uo!suedsns 9P seluq 9| ‘SSBJOUBJ SJIoAel}
e (gg) WWOGLX0LWN uojnog nesAnou 3] Jalgsu| 'Q

R E

J “Bi4 e| Jlop "uoisuadsns op selq 9| suep
sjuasald snoJy xne abeloue,| sp UoneXl} 8p SNOJ) S9)
Jaublje 18 Jney o siaA abeloue,| ap JueAe,| JSJOAld "/

9 ‘614

g bijele
9JJUOW BWWIOD JN3LIRJUI uoisuadsns ap seuq ne (gg
-19) abeioue,| ap D Bp BWIO} US BIBIIE,| J8YJ0I02Y "9

G b4

G "Bi4 €| JIoA "8noJ ap naAow ne Jnaligjul
uoisuadsns ap seiq 9| ax1} Inb (L) uojnoq o] Jaindy g



¥ 614

 "B14 e| JIOA "suas uoq 3| suep
uojnoq 9| JaJgsulp SNOA-zaINSSY : NOILNILLY

¢ "bi4

¢ 'Bi4 e| JoA *(zg-19) @19ule uoisuadsns
ap sabeloue sap UNJOBYD 8p 9JWLIIXS,| B Uonog
un JaJ9su| ‘aJalle sinajesi|iqels selq Sap S9|NjoJ

sep sineoedse 19 So||9puOs ‘SUONOG S8 Jaunsy -

‘2llessadau

IS ‘enbnauioowoy juiol ap sineosioid so| Jainey -

‘g]9|es ap sjdwaxa JuUos anoJ ap xnakow so| 18

suolnoB ss| anb Jainsse,g "aislile sanol so| JaAs|ug -

"9)UN29s Ud Ja||leAel) A 1nad
uo,nb }8 ajigowwl UsIg }S8 9|NJIYDA 9] anb Jainsse,g
'9}ains ap S9|ed Sap J9||BjSul 18 B|NJIYSA Np aldllle,|
JoAsInos ‘ebeas| ep sodsip unp ushow ny

'sisseyo ne agsodde
apenbig,| Jns aanbipul uone|ejsuLp  uoisod
es op said uonoes)y ap awdlsAs anbeyo isoe|ld ‘g

“Inajow 9| Jajyolle
1@ How juiod ne UuoISSIWSUBL) B| 819\ ‘NBaAlU
ne jo aue|d 8oeUNS Bun JNS JNJIYSA 8| Jddeld ‘|

Juauewuad poddns awwo9 abeas) ap jiisodsip
un Jasin sed ON -saAelb saInssa|q Sap
J13uuoiIses90 Jiedsinod ejas 1ase|dop as no iajoded
JeAdp 9noIyaA 9| Ig -saudoidde syuoddns
sap uns asodal au 19-1n|@d2 anb sulow e 3|NJIYIA
9] snos sdiod np sajued sap s1asodxa siewel aN

INJNISSILYINY VWV

NOlLviVvd3dd

Z 'Bi4 e| oA sisseyd ne agsodde juswauuolisod
op apenbng| op ople| e uonoes; ap BwalsAs
anbeyo ep uone|elsulp uonisod e| JaulRusp| ‘g

| *Bi4

14

€

4
| ‘B4 "10-s9]|80 ap abe|qUIasSSE,| B 8|NJIYSA Np JUBAR,|
siaA wsyuiod sayosg|l sed anb Jainsse,g ‘sebeloue
sep seesodwoo sauleled  suep s8adnoosp

‘1 JUOS 9NoIYSA np 1ueAe, juenbipul sayos)l seq |

NOLLVTIVLSNI - FHIIAV SAINILSAS NOILVINYOANI



9l | dZz's 02Xz’ L-0LN ‘N1-3NOM 3a NO¥OT | L00X-0L-82LL | 4
310 NOILdINOS3ad 303Id # N3 LI
£260NIQ L
0 | 4z'g'g ‘sz’ L-0LW ‘NNS4 - In0Y 3 noyog | H00E-0k-cL0L | 3
310 NOILdINOS3ad 303Id # INTLI

14 v/0LL- G/9S) ® /9G) -u) 'INOY “WNIOVASI | 20.0-G0-80014 a

310 NOILdIIOS3A 303d# | WALl
4 286NIA ‘8 ‘dZ ‘G'L-0L ‘NN - NOTAN NOdO3 | 1L000-0L-1201 L ; —~ i
z | ssn‘dz ‘e 2.0'0X0'1X9L/2 ‘M - ITIIANOY | $000-00-090L | 9 Y /
z ¥NIOVAS3 | 0020-00-0504 S § & 1
Z  |£e6NIOIL'dZ'8'8'GIXS L-OLN ‘MSOH-NOINOg | 9202-0L-6€0L | ¥ () c
z | 16NIO 'dZ '8 ‘09XG 1-0LIN ‘SOH - NOTNOE | 0900-0L-€80L | € 9315 ?
z 31awassy 318y | 0956-22-€00L | 2 § :9/~ﬂ /L
z 330374 3113ANOY | Slee-22€00L | L § N (v) ;
l A79NISSY FLINANOD 3A UNALINIT I19YO | 00S€-L2-€00L o] i 3
310 NOILdINOS3a 3031d# |WaLl ? ?
4 9Z69NIA ‘dZ '8 ‘S’ L-0LIN ‘NN4 -NOTAN NOY¥O3 | L000-0L-¥20L 14 ; 3
4 LE6NIA ‘dZ ‘8’8 ‘0SLXS L-0LIN'SOH-NOTNOg | 0SL0-0L-€€0L € § ;
I dd - HIHEY NOILYLOY-ILNY FOVHONY - 4 : §
l VO - JHIIHYEY NOILVLOY-ILNY FOVHONY - l i 3
FHIHEY IOVHONY I19INISNT | 09€0-2€-G001 <] : i
310 NOILdINOS3A 303d# | WALl R
¥ |9269NIA ‘8 ‘dZ ‘G'L-0LIN ‘NN4-NOTAN NO¥O3 | 1L000-0L-¥20L ]
14 L€6NIA ‘dZ ‘8’8 ‘GSXS L-0LIN ‘'SOH - NOTNO9d | SS00-0L-€€0L 14
4 INVAVY NOILV1OY-ILNY 1H3ANOD - €
I {d - INVAVY NOILVLOY-ILNV IOVHONY - 4
l VO - INVAVY NOILVLOH-ILNY FOVHONY - l
INVAY 3OVHONY 3T9INISNI | 0220-2¢-7001 v
ETL NOILdI¥OS3A 303d# | WALl

"9]|quIasud }a9 ap sa23ld ap sasi| sI|
suep sasn|oul sajuesodwod s3] s8N0} N3 JI0AR,P SNOA-ZBINSSE ‘UoIje||e)sul,| JaINCIP ap JUBAY : NOILNILLY

$303Id 34 s31SI1



‘epeue) ne gwudw|
"oUl oswe) 61020 "S99SI SHOIP SNOL
*0ul oswe)) ap sanblew sap JUOS OW pue ®

:1eyoe, p aje(
: 8119s 8ap ON
: IN8INQLISIP NP NO 8JIBUUOISSE2UO0D NP “|9]

00°0SWEY MMM : JaUlalU|
00°0SWEed®AJR JOSNPUS : [91IN0D

‘IpaJpuaA ne Ipun| Np oswen ap
uannos ap adinbg, | 98AE Janblunwwod zaAnod SNOA ‘awd)sAs ne 91 swa|qo.ld un 81pnosal ap ainNsawl Ud
sed 110s au |I,nb JueUBAPY "IN8INQLISIP NO SJIBUUOISSAOUOD 8JJ0A ploge,p Jajoejuod ‘awsjqold ap sed ug

JINOINHO3L N3ILNOS

VAvNYO
€00 N69 0D ‘uebiumeys
V (8007 - |luing 8nJ ‘Z9L
oul oswe)

-anjueteb e| sed spaAnod sed jJuolas au Inb uonoesy ap awadlsAs ne sinafew
sLIq s9p anb jsuie dainjewald ainsn aun Jasned jnad }o s3||IUBYD Sap juawd|jiesdp ap anbsu
9| ayusawbne ajinpuod ap adA} 89 ‘sopuewwosal sed Juos au (99)sISSe UoI}dAIP B SIINJIYIA Xne
juawanbuoads snid) uoniadal e 3o sapidel sabeliA s3] no sanbsniq uooalip ap sjuawabueyd
S9| ‘aAlods 9)INpuod e °JSI|IIN }SO uoloel) ap dwdlsAs 9| jJuop uodej e| e 931 JudWIdAUIP
}S9 oswe) ap uoljoes} dap sawd)sAs sop soajuesodwiod sap SIA dp d3INp B : NOILNILLY

‘uoijoel} ap awidysAs a| 19sI|IIN,p 19 J9jjeISUul,p ‘Ida|qUIdSSE,]P JUBAR
inajesijn,| ap [9nuew 3| anb Isule ‘4anua UD JUSWINOOP 99 JUSWIDAIUSYE 3JI| Z3|[INSA

INIW3SSILYTANVY




V NOIS¥3A

OSKYJ

>

9302 € 9302 SIINJIYIA
Anod uoljoe.a; ap owalsAes

OSINVYD

NVIN-GGG1-¢€-000G

oIy

uone||e}sul,p saARdaIIQ



